-Consolidated Undrained Triaxial Compression Test ASTM D4767
Schnabel Contract: 06120048 Date: 10/20/2006
Projact: Caivert Cliffs Nuclear Power Plant Boring No.: B-321
Dapth: 73.5-75.51
Location: Calvert County, MD Elevation; -2.8 to -4.8 Reviewed by:  ¢vs
S 2 e : Confining Stress (psi):  80.0
| Spacimen Conditions | - .........Shear Testing Conditions
.v‘hl!lll" ‘, Comoﬂdam # L. cel p,”!’m' ‘E % 1000 Fallure Sketch
2889 Z87 _Back Pressure (psi) 200 Solf Description: Fina SILTY SAND (SM) - gray
SO S &ff, Gonfining Stress (osl): 800 (
CBSAT 048 Flnal B gheck 9.97
tio fmin.: 04 Liquid Limit: - K
Wt (b8). 1 |__Rate of Sirain (%imin): | *  0.125 Plasticlty Index: NP
v (PCD ; % finar thatNo. 200; 153
[Dary () ' Flter stips used?  NO Soecific Gravity: 267
Vald Retla ;
s&_mmyqn[%' Speciman Type: Tube Sample Remarks:
Changein | Cotrected | Deviator Princlpal
Reading Svain | Poraprass, | Acen? & @y o'y a'y Stross Streas A b P P q
No. o) () {es) o) (o) (ps) psi) Ratio () (o8}) (esl)
Zoto 000 09 646 800 800 1 800 80 1 00 100 0.00 200 80.0 0.0
1 049 . 1 29 647 86.7 80.0 84.7 78.9 _67 1.08 9.30 834 814 34
2 049 130 8.48 127 BOO | 907 879 a7 1,49 0.40 983 833 183
3 029 208 648 1273 300 106.7 59.4 473 1.80 0.44 103.7 8.1 237
4 0, 262 _.8.49 137.8 800 1116 538 518 207 0.48 1089 82.7 209
5 0.48 208 650, 144.8 800 1148 502 848 228 0,46 1123 82.5 23
8 089 328 8.50 15_9.5 80.0 1178 47.4 705 249 048 1153 7 353
7 087 344 8.51 1849 800 1205 458 749 2.64_ 048 1174 83.0 374
8 077 s : 359 6.51 1689 800 1230 44.1 789 279 048 1194 83.5 384
9 086 | 589 389 852 | 1620 800 125.1 431 820 2.90 045 1210 841 410
10 0,98 57.5 s 6.53 1845 200 1229 425 4.5 299 0.44 1223 84.8 42,3
AL 145 587 387 8.56 1740 80.0 1353 4.3 940 328 041 127.0 88.3 470
12 1.93 581 381 859 180.3 80.0 1422 419 1003 1 338 038 1301 92.0 50.1
R 2.51 £6.9 36.9 683 1882 800 _ 1493 <X 1062 3.46 0.3 133.1 _98.2 s31 |
M 300 587 387 656 21900 800 1543 44.3 1100 3.48 0.32 1350 99.3 £5.0
185 230 X < X 333 [ RE) 198.7 800 183.4 _ 487 1147 3.50 029 1384 1084 584
16 0.281 501 507 307 880 1 ans 800 1728 493 1238 025 141.8 1144 818
hii 0.34 599 486 285 888 2088 809 1802 514 1288 351 022 144.4 1158 844
18 0.404 685 486 268 895 2135 809 1§69 53.4 1335, 350 020 1488 1202 86:8
19 0.488 8.01 444 244 7,03 2183 300 1939 558 1383 3.49 0.18 1492 1248 88.2
20 0,521 8.7 425 25 220, 2228 80.9.. 2001 573 142, 348 0.18 151.3 1288 73
2 ; R 0.877 993 407 _207 7.8 2263 800 2088, 59, 347 Q.14 153.1 132.4 734
22 10890 1 :1'0_25.6” 0,639 1.0 388 18.8 7.8 2296 80.0 2108 61.2 149.6 3.44 0.13 154.8 1360 748
23 121.8° 11489 0.695 11.96 37.2 17.2 734 2324 80.0 2152 82 __1524 343 0.11 156.2 2380 762
24 114831 11488 0.781 12.93 357 157 742 2343 8.0 2186 84.3 1543 340 240 157.2 1415 172
25 1184.2 1181.2 0.843 14.00 341 14.1 7.52 2372 80.0 223.1 85.9 157.2 3.38 0.09 158.6 144 5 788
26 1217.8 1214.3 0.869 14,86 _3_3'.6 1%_.8 7,60 239.8 80.0 227.0 87.2 159.8 3.38 ‘ 0.08 1569.9 147.1 78.9
Notes; 1. Daviator load correctit for mambrans and fitar cage (If applicable) effcts,

2. Right Cylinder Cosraction. Mathodd

34 82006 Ryv. 0




CONSOLIDATED UNDRAINED TRIAXIAL TEST by ASTM D4767
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9 Max. Shear : ; P -
4 jc' = 0.236 psi ) - i : -
= 1 , i ; =
] [ : o | ;
4 fton ¢ = 0.69 E " | -
] i : ; _
31371 1 S Sy -.'r---—--m--»-% ___________ I A 1 PR S N »
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ﬂ | BT % ‘
o 7 ! ¥ g 1 ! i
2 : -7 : ! :
) ! i ! i
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: I el i ! ; B
B i # : } i 3 i
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p’. psi :
Symbot E’) - A {IE
: Sample No. S-16 S-16 S-16
140 - £ | izt ! £ i : i
3 i i Test No. cu4 cus cus |
i H s ~r - — 3
1 ‘ ! ; 3 Depth 163.5-65.563.5~-65.5{63.5-65.5
i — - -
120 e mm I k SO R Diometer, in 287 | 287 | 287
] R - --
| ; : : i Height, in 605 ] i 6 6.2
; ; i S | Water Content, % 270 | 268 | 232
100 = -—-- q-m—e- boeoo o= S § = — | s -
& ) i £ | Dry Density, pef 1 9464 | 9694 98.
": ; 7 : - Saturation, % 908 | 888
R T R SN v . Void Ratio 0713 | 0.695
& q |, | Water Content, % 254 | 200
= 3 o
o 21 Dry Density, pef g9.1 108 4
2 60 fococ—t- A : : _
< : o Scturations, 7% 1000 1000
§ . ; - 1 | Void Ratio s 0.676 | 0.532
40 He-fl e AR | ®{Back Press., psi B4. 60.98 57.99
3 | |{Ver. Eff. Cons. Stress, psi 20. 40. 70.
a5 : t : v Shear Strength, psi ' 41.66 48.27
& i £ L Foo T |~ IStrain at Failure, % 15 14.9
T : ; : - Strain Rate, %/min 05 0005 0.005
13 = A - » :
¢ 5508 ity et ; —= | B-Value . 006 [ 085 0.95
o 5 10 15 20 | Measured Specific Geavity | 266 | 2.66 2,66
VERTIGAL. STRAN; % Liquid Limit Sl ey 72
 Plastic Limit 41 41 41
‘Project: Calvert Gliffs Nuclear e p—
- - San: i
'Location: Calvert County, MD | )
J Project No.: GTX-6880 by "
) —- 3 i
- 7| Boring No.: B-328 ¥ & E
1 Sample Type: tube : F

Description: Moist, dark groy organic silt (OH), 87% passing #200 sieve

Remarks: System O - t50 = 84.5 min, Triaxial Rev 1.006.318

Wed, 15-NOV-2006 14:14:00

Phose calculations based on start and end of test.

* Saturation is set {o 100% for phase caiculations.
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1'50 I S W E { B NG R EE AR, e e ! Rk bl g k. F 1 ) E S RS Y el R ’ T 0% I e T A TN i f U N O I
- ; ! . I
3 [ Mox. Shear : : : : -
11c =233 psi i ! | g -
] ; , E
{l¢ =134 ; : ; ! 3
- : 1 ! : -
4 itan ¢ = 0.24 ' i ; : -
- £ i N -
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0 50 00 1 a(} 200 250 300
£ PS'
Symbot o A o )
. Sampie No. S-16 S-16 S-16
1 40 i 1 1 : L E
: ; Test No. Cli4 Cus ~ Cuse
; Depth 63.5-65.5/63.5-66.5|63.5-65.5
F
4 Diameter, in 2.87 2.87 2.87
' Height, in 6.05 6 6.2
, :
- 5 | Water Content, 7% 27.0 26.8 23.2
- ' €| Dry Density, pcf 94.64 | 96.94 98.
e Saturation, % 95.2 9g.8 88.8
a Void Ratio 0755 | 0.713 | 0695
= . | Water Content, % 27.4 25.4 20.0
& & | Dry Density, pcf 96.04 99.1 108.4
[5)3
2 o | Seturations, % 1000 | 100.0 | 1000
9 £ | Void Ratio 0729 | 0.8676 | 0.532
® [ Back Press,, psi 64. | 6098 | 57.99 N
Ver. Eff. Cons, Stress, psi 20. | 40 70.
Shear Strength, psi 3499 | 41.66 | 49.27
| Straln at Failure, % 15 15 14.9
: Strom Rate, %/min 0.005 0,005 6.005
B-Value 0.96 095 | 0.95
Measured Specifi c Gﬂmty 2.66 266 | 266
Liquid Limit 72 7 72
Plastic Limit 41 4 41
3 3
it £
-y '
beoTesting Pro;ect No.: GTX—BB&O : :
express Boring No.: B-328 ! !
£ Sulsidery ot Ciooump G  Sample Type: tube ‘ !
Description: Moist, dark gray organic silt (OH), 87% passing #200 sleve
Remarks: System O - t50 = 84.5 min, Trioxicl Rev 1.3.6.318

Thu, 16-NOV-2006 14:10:49

Phase caolcuiations bosed on start aond end of test.

* Saturation is set to 100% for phase calcuigtions.
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I W W N A A E P P S S E A2 ‘ 1L 1 3 2 b Rk _E ¥ i 5 3 E KLt A 2 X 5 =2k -[ | ] £ 1.4 E_}
150 i H : i 3 g § ib.i ¢ ; : 5 : IS i 1 -
] . Max. Shear : : ) /: ! -
4:ie’ = 0.236 psi ' : 5 ; ! -
11¢ = 348 : P : -
; 5 - ! : -
1 I G i SO N R — S 8
- ' l I z =
] : :’ ! % -
o— = ? § =
g o ? :' 5 : :
i H 1 i B 3
o = ¥ i 1 “q f~
e i i y + 2
_ ] i H H L
i : ¢ : § L
5O —-—-= - mmmmm - T At TP e T T Foree o -
] i £ E -
o ] ] ¥ E
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= ' [} ' L
. P ! I .
A 3 ; 1 3
: ! t
] - i : 3
o /lx1!1||ssi!'!!“}:xrrl;rl'lrlx;trftltlzssﬂv—(;l;t|:lun-itzillrl;l
& 50 100 150G 200 250 300
p's psi
Sample. No. | Test No. Depth Tested By |Test Date | Checked By |Check Date | Test File
2 34167 cus 63.5-65.5 |njh 09/2?/06 Jd‘é : | 6880-cudn.dat
A [S~16 . cus 63.5-65.5 |njh 09/20/08 | jdt 8880-CUSn.dat
Mi{s-16  jCUB 63.5-65.5 |njh 09/19/06 {jdt - | 6880-CU6an. dot

pee'resti 'frofe'g;t: Calvert Cliffs N'u:cl‘eqr_ Location: Calvert Ctmnty MG - | Project qu.':fG?_XﬁBS.q
express Boring No.: B~328 : Sample Type: tube : ; '
. {osobsidiry of Goocamp Corpontiont Description: Molst, dark gray organic silt (OH),

00 sieve

Wed, 15-NOV-2006 14:14:09
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CONSOLIDATED UNDRAINED TRIAXIAL TEST by ASTM D4767

-%50 l!ugl#n;i}t!xt;Lfl%llerltliixj;slnllx_LL:;ila:;!ifs TN TN
- f | ; 1
- Max, Shear ! : : E -
4 ic’ = 10.2 psi i ,‘ ; : i
1l = 200 ; ! : ! i
4 | ¢ = 20.0 : : : ! S
tan ¢ = 0,36 : ! : sy -
18D e S T " S - L S e i o 5 i
i f t | i — ;
i i b H L 7 t
— B i ' H 2o '
@ t ! P S '
& : : e ?
& ] ; , . o j ;
- ; ! T~ ! ;
= 3 4 st 7 ‘ H
. ¢ ! e T i : f
S e P 5 o e oo bcsoms o
- : - ’; ] f i
i ! i ; ;
1 - Y i ' ‘
] ~ ‘ e\ s ; :
1--7 / \\ ‘ ‘
e / N \ ] ¥ H ¢
- / fy 1S ' H ] 4 1
D ¥ =Jl;l T v i_erg‘é- T F T & F 17 '#’ T F }*I‘i T3 F T F ¥ EF 57 ; T FJr g F T 17 ; T™7 v T 7T 7 3 ¢ ¥
o 50 100 150 200 250 300
p'. psi
Symbol e [ a2 i
, Somple No. S-17 S-17
140 1 l E ll' B ! gl
: :, i Test No. curg cute
] ; ! : - | Depth 68-70 | 68-70
! ,
120 4 -~—--  — demmeee S Diameter, in 2.87 2.87
X ’i : : i Height, in 6.07 5.9
3 2 - =
; ; i © | Water Content, % 35.1 36.5
100 —-=--- - e L L :
= ' : ‘ £ | Dry Density, pcf 84.52 83.08
= ] : E : - Saturation, % 92.6 83.1
& Bp—fosens | S B - S B Void Ratio 1.05 1.09
H ]
E . ; : ' || | Water Content, % 385 336
o : : € [Dry Density, pof 8386 | 89.77
S 60— e it Ittt = 7 ; A
< ! ; _ @ Saturations, % 100.0 100.0
§ 1 : : - 12| Void Ratio 1.07 | 0.933
1 B -
40 - S P Tt L Back Press., psi 115, 87.83
| : ; | Ver. Eff. Cons. Stress, psi 25. 100.
g :
! ! Sheur Sireng’ch pss 21.35 37.82
20— fp--mammm e Fasssn 3o i B -
: o 2 112 | 606
5 . : - 0.0036 | 0.0036
H - e
o R Jue 095 | 094
0 10 20 30 . 40 |Measured Specific Gravity | 278 | 2.78
VERTIGN. SIRAN, 2  Liquid Limit 5% 51
’ Plastic Limit 15 15
- - : ; ; i
: : alvert County, MD ! 8- !
. o= _iProject No.: GTX-6880 ; Pl :
eoTesting [ olec!t No- 61X6880 PR by
express Boring No.: B-414 ; i1 ‘
o outidery of coporstio Sample Type: tube - o :

Description: Moist, dark greemsh gray clay (CH}, 97% . passing the #200 sieve

Remarks: System B - t50 = 112.5 min, Triaxiel 1.0:8.318

Phase calculations based on start and end of test.

Wed, 15-NOY-2006 1B:17:22 L
* Saturation is set to 100% for phase caicuiations.
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150 1;191.11151111;1lv:!n::xtt;;;LLLf-ALJ::xi‘xxugs::l:it;lljvxrnjn
e ! ' i -
. Max. Shear g : z -
4lc =132 psi ; : : i
i i . ! : ' 3
Jig=104 | ; : ; : 1
4 {tan ¢ = 0,18 I’ : : -
100 —f === == oo =% SUPTENIINS ST SRS, T PR RS &
. ; ' : 5 1
| : ! , E : 3
— 1 i § i ! 3 -
7 E : } ; ! 3 3
a o ' : i ! : 2
" ¥ ! ' i F
o 1 3 } } i i o 2
3 £ ! 1 1 ! - —" =
3 ; ! i ‘ Fou e 3
. : | ! : o =T -
50 4w mm e .; _______________ S e e e ’ ,,,,,,,,,,,,, o ._,,.,.-—':'._._..-__._.‘;_4_-——-— - -
- 1 § - £ i 3
: s i
' T : : -
1 P : ! -
e ; \ ! ! B
] /, // i \ } i ;
O T ¢ ¢ U 4/‘77"{ T ; ¥y FF Ty ' Y I r 1 vyysT1T i T F K 7 ?E I 4 ' T F U UV P T ¥ i T 3 3 F FEFE ¥°§
& 50 100 15¢ 200 250 390
p. psi
Symbol & A
. . Saompie No. S5-17 S-17
14@ ] f 1 ) 1 § i - - s
‘ i : Test No. cu18 cuts
7 j : ; - | Depth 868-70 | 68-70
120 = mmeimdmmmmn Hemmeee R 3 Diameter, in 287 | 287
i { : - L Height, in 6.07 5.9
I H
i ' : T | Water Content, % 35.1 36.5
100 —~=--- s e e ope] - |2 : :
- i : ' £ | Dry Density, pcf 84.52 83.0¢
i b 3
& i ; ! i Saturation, % 926 | 931
A 80—tf-v-n- S S— E—— 2 Void Ratio 1.05 1.09
E i E f | [ Water Content, % 38.5 33.6
< g it
x ; : £ | Dry Density, pcf B3.86 | 89.77
S 60 SR SR VU I [ {282 Rt ,
< : ; o | Saturations, % 100.0 | 100.0
§ 1 ' 5 " || Void Ratio 1.07 | 0.933
40 — O S b i - | |Back Press., psi 1186, 87.83
| § | Ver. Eff. Cons. Stress, psi | 25. 100.
- : : Shear Strength, psi. 21,35 37,82
11 ISt R T T [ Strain ot Failure, % 112 | 6.06
f
% . L : ~ | Strain Rate, %/min 0.0036 | 0.0036
0 e - B-Value 0.95 0.9%
¢ 10 20 30 40 |Measured Specific Gravity 2.78 2,78
VERTICAL STRAIN, % Liquid Limit 51 51
Plastic Limit i5 15 o
Project: Calvert Cliffs Nuclear Laas o
E ot 13 13 £
Location: Calvert County, MD ! int !
: T g senpg Project No.: GTX-6880 Pl t
LGeoTestmg : bk
express Boring No.: 8-414 b it
» subeidiary of Ggwierty © Sample Type: tube s —~ .
Description: Moist, dark greenish gray clay (CH), 97% pussing the
Remarks: System B - t50 = 112.5 min, Triaxia 1.0.6.318

Thu, 16-NOV-2006 14:15:26

Phase calcuigtions based on start and end of test,
* Saturation is set to 100% for phase colculations.
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B Project No.: GTX-6BB0

Location: Colvert Coenty, MD

Sample Type: tube

nih

,pept'!'ij:.', |

70,

_ |80

Samélez No. | Test No.

®ls-17

Project: Calvert Cliffs Nuclear

Boring No.: B-414

Remarks: System B - t50 = 1125 min, Triaxial 1.0.6.318

o4 Description: Moist, dark greenish gray clay (CH), 97% passing the #200 sieve

Wed, 15-NOV-2006 18:17:30
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15@ [ AN SR BE DR SRS NS ST ¢ I A B S A ! e e s s e yx bi v arniers ey Yol ¥ 3% r‘ TS R A S R £
. 2 i : : P -
3 H H
11 Mox, Shear ! ; ; e : i
4| = 13.2 psi ) ! -0 4 i
- 3 B 3 i
4 |¢ = 291 ! : e -; X
e ! AT '
i tan ¢' = 0.56’ ; R i i
100 : L b o b R gy o | R -
1 1 i . 7
'
o 1 H ! il
v 4 3 H -
a ] 5 § X
- £ i
e § ! : 3
- : H !
S N f 3
50 ~ 2 e g e e Bt s o Locnmanmsinan 5
4 i | : 5
i i ;
o} i =
. : \ , y
] ! \ s :
i i % x H ;-
] ; \ !
G L 20 2 0 2 N | 3;‘7 T T )"v T T N ? i T 3F . F L6 ¥ § ; T ¥ ¥ L TR | i LA Fr iz
0 100 150 200 250 300
p', psi
Symbol © A YT
 Sample No. -2 S=28
350 ; H 2 ! i § 1
: : ¢ Test No. cu1e (CU1E 4 1
5 : ! ' - {Depth 128.5 1285 |
300 oo - £ SNEE S L Diameter, in 2,87 2.86
] ; ! ; i Height, in 5.9 5.78
1 i 2
. : . : S [ Water Content, % 32.6 355
. Ll S 'E '''' A A | S | Dry Density, pcf 87.99 | 80.59
: ;
8 9 : E ' i Saturation, % 985 | 902
& 200 4----~ $oomee st SR——— L. Void Ratio 0859 | 1.03
i g1
= i ! E ! || [Water Content, % 37.9 35.6
, ¢ i 1 @ it 3 4.
"%f L i . P i I8 Dry Der-msu v, pef 82,05 84.62
< : o Saturationx, % 10C.0 100.0
& ; " |5 | Void Ratio 0994 | 0.933
100 A b st s en S e R 1 ®{Back Press., psi 52.01 37,
] ' i Ver. Eff. Cons. Siress. psi 29.98 120.
sl ! Shear Strength, pst 38.81 71.57
Y A S ¥ [ | Strain ot Failure, % 4.11 2.3
. i - Strain Rate, %/min 0,02 0.02
(. N S S - B-Vaiue | 695 | 095
O 8 10 15 20 |Measured Specific Geawity | 262 | 2.62
VERTICAL STRAIN. % Liquid Limit e 59
Piastic Limit 34 34 o
Project: Calvert Cliffs Nuclear
Location: Calvert County, MD
e o= Project No.: GTX-6880
GeoTesting 2 °
express |Boring No.: B-420
@ subeidiory of Gepciay Coperert Sarmple Type: tube _ _
Description: Moist, very dark grayish brown son'dy_o;g ' 200 sieve
Remarks: System B - t50 = 18 min, Triaxial Rev 1.0

Phase calculations based on start and end of test.

Wed, 15-NOV~2006 17:42:55 L
* Saturation is set to 100% for phase calculations.
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] ! : - | Depth 1285 | 1285
]
300 --~== .é _____ _:' ______ it = Diameter, in 2.87 2.86
! ‘ ' : ! Height, in 5.9 5.78
1 ]
o8 ! 3 ! O | Water Content, % 32.6 35.5
Tha N A T " | S |Dry Density, pcf 87.9 | 80.59
i ]
& g : ; § Saturation, % 99.5 90.2
£ 200~ $oemee o b e - Void Ratio 0.859 1.03
£ ; ; ; || [Water Content, % 375 | 356
o ; ! i © I Dry Density, pef 82.05 | 84.62
S 150 4--z-- IR e Lo - e .
< : E ! o | Soturations, % 100.0 100.0
E : : E - 1€ {Void Ratio 0.994 | 0.933
10D <t =it o— - R L 10  Back Press., psl 52.01 37.
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1] 2
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SO '~ f- st m e - g i o g b F R
! N b i Stmm ot Fm{ure. 411 2.3
¥ E - ~ -
: ; . - [Strain Rate, %/min 0.02 | 0.02
04 : - S . | B-Value 1 095 | oes
g . 8 - 10 15 20 | Measured Specn“c Wlty 262 | z62 |
- P’°9"9 bit o | 34 1 s |
alvert Cliffs Nuclear S s — | —
5 HH 3 i H ¥
: Colvert County, ME} 4 R :
= % 1 H ) i
EOTGS'!E < No.: GTX-6880 ; o !
express Boring No.: B-420 it i :
» subeidiory of Gevcoreps Coworationt Sample Type: tube : Sk :

Description: Moist, very dark grayish brown sandy orwﬂw silt (OH) 50% passing #200 sieve

Remarks: System B - t50:= 18 min, Triaxial Rev 1.0.8.318

Phase calculations based”on start and end of test,

Thu, 16-NOV-2006 14:14:33 ) .
= Saturation is set to 100%Z for phase calculations.
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Sample No. | Test No. Depth Tested By |Test Date | Checkedf By | Check Date |Test File N
O [$-29 CU16 128.5 njh 11/03/06 | jdt ~ | 6B8B0-CU16n.dat
A 18-28 CUt7 128.5 njh 11/03/06 | jdt 6880-CUt7n.dat

express

¥ of Geooore &

Location; Calvert County, MD'

Boring No,: B-420

__Pro}ec_t: Calvert Cliffs Nuclear

Geolesting-

‘Sarnple Type: tube

‘| Project No.: GTX~6

80

P

Description: Moist, very dark grayish brown sandy orgawic silt (OH),

50% passing #200 sieve

Remarks: System B - t50 = 18 min, Triaxial Rev 1.06.318

Wed, 15-NOV-2006 17:43:03



CONSOLIDATED UNDRAINED TRIAXIAL TEST by ASTM D4767
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Symbol - I A @ ]
Sample No. S-24 S-24 |} S-24
350 : | L i ; f P
; ; : Test No. CUI0 | CU1tA | cui2
i -
i ‘ : 3 - |Depth 1035 | 1035 | 1035
i s - -
300~ ----- deeen -i ------ = Diameter, in 2.87 2.87 2.87
] ; ' : Height, in . 5.82 5.85 5.85
¥ i r
; : ; T | Woter Content, % 26.6 | 226 | 231
250 —----~ mmm- e = = -
i : : : £ | Dry Density, pct 93.43 95.13 87.17
SR ; ! ; 1 Saturation, % 87.7 | 727 | 83.1
0 2002 doeeee K S— bcssoy e L Void Ratio 0831 | 0738 | 0.76
E : ; : || | Woter Content, % 272 | 269 | 26.3
o : : " 2 Dry Density, pef 98.04 | 98.36 | 99.47
S 150 —----- - e SR bome oo o L ’ :
< - ! ! o | Saturations, % 100.0 99.9 100.0
§ & : ! ! £ | void 0745 | 0.739 | 0.72
g LS : o SR onsaeseEY SrEsGEansne, SoRomTE
100 - ¢ oo - : 85 |} 79 % 0.
' 4y Ve ’Cons Stress. psi | 29.99 85. 1110
i - 7 s
! : ,Shecr Strength 951 47.8% 65.67 74.08
Bl FERAn ] B 15 | 129 15
: : 0.01 0.0t | 001
(f SO SRS 1 095 | o9s | 095
0 1020 30 40 |Meosured Specmc Geavity | 274 | 274 | 274
% . E,tquuf lett : 24 24 24
: Piosbc Lvmnt el B e Prne JBe 0 48 18
: l i
sl : = f
Testin' Project No.: GTX-6880 % '
express Boring No.: B-423 ; : :
» eubsidiery of comeni Sample Type: tube 3| : s
Description: Moist, dark olive gray sand with silty clay {SP-SC), 10% passing #200 sieve
Remarks: System F = t50 = 40.5 min, Triaxial Rev 1.{).6_.318

Phase calculations based on start and end of test.

Wed, 15-NOV-2006 15:45:22 L. s
+ Saturation is set to 100% for phase calcuiations.
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p, psi
Symbol ) A o N
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350 3 } i ! 3 I i - - v - —
H : : Test No. CUig CUTTA cuilz
. 3 .’ | - |[Depth _ 1035 | 1035 | 1035
300 = --- - R S S S— L Diareter, in 2.87 287 | 287
4 X : ; i Height, in 5.82 5.85 5.85
i ' : A :
o ; EL : | S | Woter Content, % 26.6 226 | 231
- S t £ HE | E | Dry Density, pef 93.43 | 95.13 | 97.17
i : :
& 1 ' E : - Soturation, % 87.7 77.7 | 831
@ 200F----- $omene e A - Void Ratio 0831 | 0798 | 076
£ . . : f : [ | [Water Content, % 272 | 269 | 263
o i ! ‘ & | bry Density, pef 98.04 | 98.36 | 99.47
S 150 4~---- - e ST e o L sapap : g
=< ! : ® Saturationx, % 100, 99.9 100.0
g ! ' E - |2 Void Ratio 0.745 | 0.73¢ | 072
100+ 1 :___..__:..-_.._- | ® | Back Press., psi 85, 79. TG
5 ! i Ver. Eff. Cons. Stress, psi | 29.99 585, 110.
; ,
- ! ] : Shear Strength, psi 47.81 65.67 74.09
N /2R . S | Strain at Failure, % 15 | 129 15
i s 3 ¥
{ b £ F Strain Rate, %Z/min 0.01. 0.0t 0.01
O o B-Value e 095 | 095 | 095
0 10 26 - 30 40 | Measured Specific Grawity 2;7’4; 274 2.74
VERTICAL SIRAN, % Liquid Limit 24 24 24
: Plastic Limit 18 18 18
Project: Calvert Cliffs Nuclear PP - — :
3 F i
_ | Location: Calvert County, MD ; :
= b irnra PrOj .t GFX= :
QOTMWOJBCt_NO X 6.880 _
express ‘Boring No.: B-423
& sobsidiony of Goosomy Corporationt Sample: Type: tube i

Description: Moist, dark olive gray sand with silty clay A{§P;S}"

ba ;smg 7#209 sieve

Remarks: System F - 160 = 40.5 min, Triaxial Rev 10.6.318

Thu, 16-NOV-2006 14:12:27

Phase calculotions based on start and end of test

+ Soturation is set to 100% for phase calculations.
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» subsidisry of G P

GooTesting’

1 Boring No.: B-423

| Project: Calvert Cliffs Nuclear PP

Location; Colverf Coenty, M‘D Project Nér.:i.CIX—GBSG

Sample Type: tube

Description: Moist, dark olive gray sand with silty clay {SP-SC), 10% passing #200 sieve

Remarks: System F - {50 = 40.5 min, Trioxial Rev §.£.6.318

Wed, 15-NOV-200€ 15:45:34




CONSOLIDATED UNDRAINED ¥RIAXIAL TEST
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p’. psi _
Symbol @ : A
: ‘ '  Sample No. 82130 4 28130 b
= ; H | Test No. cu1s | cuisa |
¥ L] =
. : i : - | Depth 48.5-50.5/48.5-50. 5
60— mmm e | S— A S i Diometer, in 287 | 287
' E %
| X £ ‘ 3 Height, in 5.89 5.95
i H -
: 3 ; T | Water Content, % 340 | 47.3
Dl e N T ;T | €| Dry Density, pef - 8503 | 70.77
72} ¥ 3 -
= ' ; : - | |Soturation, % | 950 | 934
I — ,:L _____ 2 :F _____ - | |VoidRatio - 0953 | 1.35
£ : :» ; i .| Water Content, % . 387 | 355
o - 3 A =
o " \ : 2 :Dry Density, pef A1 BL.BE 85.46
[ S, 7o T S i SR o s i I o n e —
g : ! o |Soturgtions, % | 1000 | 100.0
& i : - [ 2 [Void Ratio 103 | 0943
{ - 3 -
20—~ po - - N R T — | ™ [Back Press., psi | 9999 | 103
. ; : ; | |Ver. Eff. Cons. Stress, psi | 15. | 60.
o : | ; : Shear Strength, psi | 9.663 | 17.09
i i ' Strain ot Failure, % 15 8.73
7 ' ! ! - |Strain Rate, %/min 0.002 | 0,002
Of——f——————F [BVale | oss | oss
o S 10 15 20  |Measured Specific Geavity | 266 | 266 |
i il Lo Liquid Limit toee e
Plastic Limit 23 23
 Project: Calvert Cliffs Nucleor : o
: Location: Calvert County, MD
Project No.: GTX-56880
Eeo‘l'astm e ,
express  |Boring No.: B-433
[ miteistery s Sample Type: tube ot b i
' iADescnphon Moist, biack ctoy. 95% passing #200 sieve
Remarks: System B~ t50 = 200 min, Triaxial Rev 1.6.6. 31_!_3__

Phase calculations based on start and end of test.

Wed, 15-NOV-2006 16:37:22 L .
* Saturation is set to 100% for phase calcufations.



CONSOLIDATED UNDRAINED TRIAXIAL TEST
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; Sample No. S-13 S-13
35 — e
! : ! Test No. CU13 - | CUi5aq
3 ; : - | Depth 48.5-50.5|48.5-50.5
1
30 =2 Ao Lo L Diameter, in 2.87 2.87
| ] Height, in 5.89 5.95
1
4 T | Water Content, % 34.0 47.3
25 —---f- EERREEE ETEESS TERETT - | :
= { £ | Dry Density, pef 85,03 70.77
: ,
a : - Saturation, % 95.0 93.4
@ 204 -4--- e s T . Void Ratio , 0953 | 1.35
= : | [ | Water Content, % 38.7 355
x ' 21 Dry Density, pef 81.85 | 8545
P Y FUUNNE S G SR SS——— I~ 1
= 1 o | Saturations, % 100.0 100.0
% - || Void Ratio 1.03 0.943
19 T I 7 SO T 2 jBock Press,; psi 99.9¢ | 103.
: B Ver Eff. Cons. Stress, psi 15. 60.
: ) Shear Strength. psi 9.653 17.09
o v e o | | Strain ot Failure, % 16 8.73
£ 3
H ’ : - | Strain Rats, %/min 0.002 | 0.002
0—+— ; it B-Value 0.95 0.95
0 5 10 15 . 20 |Measured Specific Geavity | 2.66 2.66
VERTICAL STRAIN, %[5 1 oooacbea il e
: Sk | Plastic Limit : R 2%
| Project Calvert Cliffs Nﬁcle’n? —|r :
..... - 3 3
on: Calvert Couniy, MD i b !
2 i ¥ i
Testing Jroiect No: 676850 Lokt o
xp ress  Boring No.: B-433 3 P :
o pwbiidlary of G Coponstiont Sample Type: tube ———_
Description: Moist, black clay, 95% passing #200 sievs
Remarks: System B - t5¢ = 200 min, Triaxial Rev 1.6.6. 318

Phase calcuiations based on stcrt and end of test.

Thu, 16-NOV-2006 14:13:58 L. )
* Saturation is set to 100% jor phase calculations.
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express  Boring No.: B-433 Somple Type: tube : '
s subeichaey of Geooorop Compormtion) Description: Moist, black clay, 95% passing #200 sieve
~ |Remarks: System B - t50 = 200 min, Trioxial Rev 1.0.6.318
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DIRECT SHEAR RESULTS
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Consolidated Drained Direct Shear (ASTM D3080)

Nomunal Shear Stress vs. Effective Normal Stress
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SEL Ccntract 06120048 Date:  {/2/12/06

__t;on, Fom CLAYEY SAND (SC), contains shell ﬁ-agments greengray  Reviewed By: CJS
_ Specific Gravity: 267

LL: 41 PI: I6 %<200: 37.7
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